
Performance Evaluation of SBR in Combination with Macrophyte 

for Treating Wastewater Generated from Galgotias University 

 

A Dissertation 

Submitted for the partial fulfilment of the requirements 

for the award of degree of 

 

MASTER OF TECHNOLOGY 

in 

ENERGY &ENVIRONMENTAL ENGINEERING 

(CIVIL ENGINEERING) 

 

by 

ABDUL QUDOOS RAFI 

(Roll No. 18032020041) 

 

Under the Supervision of 

MR.SUGANDH SINGH  

Assistant Professor 

School of Civil Engineering 

Galgotias University  

 

 

 

 

 

MAY, 2020 

DEPARTMENT OF CIVIL ENGINEERING 

(Energy & Environmental Engineering), Galgotias university 

 



 

1 
 

CERTIFICATE 

 

I hereby certify that the work which is being presented in the dissertation titled, 

“Performance evaluation of SBR in combination with microphyte for treating 

wastewater generated from galgotias university” in partial fulfilment of the requirement of 

the award of the Degree of Master of Technology in Civil Engineering (Energy 

&Environmental Engineering), Galgotias university, is an authentic record of my own work 

carried out during the period from January 2020 to May 2020, under the supervision of Mr 

sugandhsingh, Assistant Professor, Department of Civil Engineering, Galgotias University. 

The matter embodied in this dissertation is original and has not been submitted by me to any 

other University/Institute for the award of any Degree or Diploma. 

            

            

        ABDUL QUDOOS RAFI 

 

 

This is to certify that the above statement made by the candidate is correct to the best of my 

knowledge. 

 

MR.SUGANDH SINGH 

Assistant Professor 

Department of Civil Engineering 

Galgotias University, 

Greater Noida  

 

 

 

 



 

2 
 

ACKNOWLEDGEMENT 

 

I would like to thank my supervisor MR.SUGANDH SINGH (Assistant 

ProfessorDepartment of Civil EngineeringGalgotias University) for his help, excellent 

guidance and supporting me throughout this project and also providing me with excellent 

atmosphere for doing research. 

I also would like to thank my parents and my brother specially my elder brother Dr.Abdul 

Malik Faizee for supporting me during this program.  

Finally, I am thankful to all whosoever have contributed in my dissertation work directly or 

indirectly. 

 

 

 

 

        ABDUL QUDOOS RAFI 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

3 
 

NOMENCLATURE 

 

BOD  Biochemical Oxygen Demand 

COD  Chemical Oxygen Demand 

DT  Detention Time 

EC  Electrical Conductivity 

HLR  Hydraulic Loading Rate 

HRT  Hydraulic Retention Time 

TN  Total Nitrogen 

TP    Total Phosphorus  

TS    Total Solids  

US EPA    United States Environmental protection Agency 

VF    Vertical Flow 

APHA  American Public Health Association 

CPCB  Central Pollution Control Board  

°C    Degree Celsius 

Hr   Hour 

L    Litre 

m                           Metre 

mm  Millimetre 

cm    Centimeter  

mg   Milligram 

g   Microgram  

   Percentage 

Min   Minute 

 

 



 

4 
 

ABSTRACT 

 

Galgotia’s university has 26000 students and working staff in its campus, every single 

person consume approximately 45 litre water on daily basis (IS1172:1993 R 2012), therefore  

the total quantity of water consume per day is 1.17 million litre.  More than 80% of consumed 

water is wasted as wastewater hence various methods were designed and developed to treat 

wastewater at its source so that treated wastewater can be used for secondary consumption.  

Sequencing Batch Reactor (SBR) in combination with macrophytes become more popular for 

treating wastewater. It can treat small to large volume of wastewater having varying 

contamination level. Attempts have been made in past to understand the complex processes 

involved in SBR in combination with macrophytes. The present study was carried out to 

study problem related to conventional wastewater treatment and provide effective solution to 

enhance its efficiency and also to reduce the wastewater impurities below its permissible 

limit. 

 

The major focus of present study was to evolve better understanding of the effect of artificial 

aeration, vegetation and externally added microbial consortium on performance of SBR in 

combination with macrophyte for removal of total nitrogen, total phosphorus, BOD, COD, 

total solids and microorganisms. The wastewater  generated from Galgotia’s University with 

pH (7.91 – 8.84), conductivity (375 – 398S/cm ), TS (2654 – 2987 mg/L), COD (298 – 376 

mg/L), BOD (120 – 280 mg/L), TN (7.6 – 10.9 mg/L), TP (1.2 – 2.4 mg/L) was treated 

sequentially treated in SBR and a unit which contain Eichhornia Crassipes macrophyte in it. 

The systems were operated in batch mode. 

 

Aeration facilitated oxidation of impurities in SBR and Eichhornia Crassipes absorb TN and 

TP as a necessary nutrient for its growth. This lab scaled system is able to reduce the total 

nitrogen to zero at an overall detention time of 5 days. There was no significant removal of 

total phosphorus in SBR. Removal of total solids (60 – 78%), BOD (40 – 99%), COD (55 – 

98%), TN (79 – 100%), TP (80 – 100%) and bacterial count (> 99%) were observed. The 

results shows that treated effluent from this system can be discharge into environment 

without any risk. 

 

Keywords: Substrate, Constructed Wetland System, Wastewater treatment, Macrophytes. 

 



 

5 
 

CHAPTER – 1 

INTRODUCTION 

Water is essential for all form of life. Like many other countries, India is likely to be water 

scarce by 2050 and therefore rain water harvesting, water conservation, water pollution 

control, recycling and reuse of treated wastewater is necessary. The quality of fresh water is 

deteriorated by discharge of domestic (Tee, 2009), municipal (Despland, 2014), agriculture 

and industrial wastewater (Chandra, 2012;Kafle, 2013 and Rossmann, 2013) and in few cases 

by the discharge of nuclear waste (Lavrentyeva, 2014). Adequate wastewater treatment before 

final discharge into the environment is necessary so that it cause less damage and can be 

reused for other purposes. For wastewater treatment, various techniques have been 

successfully applied. Methods such as activated sludge treatment process (Miyata, 2000), and 

physio-chemical treatment such as ozonation (Kim, 1985), flocculation (Migo, 1997) and 

activated carbon adsorption method (Rao, 2008) are available but these methods are 

uneconomically on large scale and generate huge amount of sludge and secondary pollutants. 

In many cases untreated wastewater is let out which either sinks into the ground as a potential 

pollutant of ground water or is discharged into the natural drainage system causing pollution 

in downstream areas (CPCB, 2013). It is necessary to treat domestic wastewater using 

appropriate physical and biological treatment methods to avoid pollution of ground and 

surface source of water.The biological treatment processes use organic matter, nutrients, and 

other substances present in the wastewater as a source of food for the mixed microbial 

culture. The biological treatment processes are commonly classified as aerobic, anaerobic and 

biological nutrient removal processes.Since its inception in 1914, the activated sludge system 

has become one of the most widely used biological wastewater treatment processes. It is an 

aerobic suspended growth system in which microorganisms are grown for the purpose of 

removing soluble organic matter (Grady et al., 1999). Major process modifications of 

activated sludge processes include tapered aeration, contact stabilization, high-purity 

oxygensystem,conventional, step aeration, high-rate aeration and extended aeration system 

(Al-Malack, 2006).Sequencing batch reactor (SBR) is a variation of the activated-sludge 

process. It differs from activated-sludge system because SBR combines all of the treatment 

steps and processes into a single basin or tank, whereas conventional treatment facilities rely 

on multiple basins. The operation of an SBR is based on a fill-and-draw principle, which 



 

6 
 

consists of five phases - fill, react, settle, decant, and idle. These phases can be altered for 

different operational applications (Al- Rekabi, 2007).  

Earlier designs of biologicalwastewater treatment processes were based on the empirical 

parameters developed byexperience, which included hydraulic loading, organic loading, and 

retention time. However, now - a - days the design utilizes empirical as well as rational 

parameters based on biological kinetic equations. These equations describe growth of 

biological solids, substrate utilization rates, food-to-microorganisms ratio, and the mean cell 

residence time. The various parameters that can be calculated from these equations include 

reactor volume, substrateutilization, biomass growth, and effluent quality (Al-Malack, 2006). 

These include studies using anaerobic and aerobic SBR (Banik et al., 1988;Singh and 

Viraraghavan, 2002 ; Durai et al.,  2011; Rao et al., 2015). Although many studies have been 

carried out for anaerobic SBR, studies on SBR in combination with macrophytesare limited. 

Also, very few studies have been carried out for assessing the effect of SBR in combination 

with macrophytes. The main focus of present study is toprovide sustainable solution to 

industry or society for wastewater recycling , to reduce the wastewater  impurities below its 

permissible limit and to study problem related to conventional wastewater treatment and 

provide effective solution to enhance its efficiency. 

 

  



 

7 
 

CHAPTER – 2 

LITERATURE REVIEW 

 

It is estimated that about 38,254 million litres per day (mld) of wastewater is generated in 

urban centres comprising Class I cities and Class II towns having population of more than 

50,000 (accounting for more than 70 per cent of the total urban population). The municipal 

wastewater treatment capacity developed so far is about 11,787 mld, that is about 31 per cent 

of wastewater generation in these two classes of urban centres. Treatment technologies 

adopted under NRCD funded schemes can be classified in three broad groups: Natural 

system, conventional technology andadvanced technology. State-wise summary of treatment 

technologies observed that the most used technologies are UASB, activated sludge process, 

oxidation pond and waste stabilization pond.Advanced treatment technologies incur higher 

expenses towards operation and maintenance. Energy demand also depends on the type of 

treatment. Power consumption of ASP in comparison to UASB is higher. Land requirement 

for MBR and SBR plant is least among all treatment process whereas energy requirement is 

highest.Treated effluent quality with respect to BOD, COD, SS, coliform reduction is better 

in SBR and MBR plant among other treatment technologies (CPCB, 2013). 

2.1 Wastewater Treatment Technologies 

The principal objective of wastewater treatment is to remove harmful substances and 

microorganisms from domestic and industrial wastewater and dispose offtreated effluent 

without danger to human health or unacceptable damage to the natural environment. 

Conventional wastewater treatment consists of a combination of physical, chemical, and 

biological processes and operations to remove solids, organic matter, and sometimes, 

nutrients from wastewater. 

2.1.1 Preliminary and Primary Treatment 
The objective of preliminary treatment is the removal of coarse solids and other large 

materials often found in raw wastewater. Removal of these materials is necessary forproper 

functioning of subsequent treatment units. Preliminary treatment operations typically include 

coarse screening, grit removal, and, in some cases, communication of large objects. The 

objective of primary treatment is the removal of settleable organic and inorganic solids by 

sedimentation, and the removal of materials that will float by skimming. 



 

8 
 

2.1.2 Secondary Treatment 
The objective of secondary treatment is to remove the residual dissolved and fine suspended 

organic matter. In most cases, secondary treatment follows primary treatment and involves 

the removal of biodegradable dissolved and colloidal organic matter using aerobic biological 

treatment processes. Aerobic biological treatment is performed in the presence of oxygen by 

aerobic microorganisms (principally bacteria) that metabolize the organic matter in the 

wastewater, thereby producing more microorganisms and inorganic end-products (principally 

CO2, NH3, and H2O). Several aerobic biological processes are used for secondary treatment 

differing primarily in the manner in which oxygen is supplied to the microorganisms and in 

the rate at which organisms metabolize the organic matter.  The common treatment 

technologies used in India for treatment of sewage and industrial effluents include  activated 

sludge process, trickling filters, rotating biological contactors, up-flow anaerobic sludge 

blanket process,waste stabilization ponds,aerated lagoons, duckweed ponds,  fluidized bed 

reactor, sequential batch reactor, etc. 

2.1.3 Tertiary Treatment  
Tertiary wastewater treatment is employed when specific wastewater constituents which 

cannot be removed by secondary treatment are to be removed. The treatment processes are 

necessary to remove nitrogen, phosphorus, additional suspended solids, refractory organics, 

heavy metals, and dissolved solids. Because advanced treatment usually follows high-rate 

secondary treatment, it is sometimes referred to as tertiary treatment.  

2.2 Activated Sludge Process 

Since its inception in 1914, the activated sludge system has become one of the most widely 

used biological wastewater treatment processes. It is an aerobic suspended growth system in 

which microorganisms are grown for the purpose of removing soluble organic matter (Grady 

et al., 1999).The suspended microbes are collectively referred to as biomass.This wastewater 

and biomass is mixed into large basin called aeration tank. Aerobic conditions are maintained 

in these aeration tanks by diffused air aerator or mechanical surface aerators. With proper 

adjustments, the activated sludge technique can be used to achieve removal of nutrients also. 

The performance of the activated sludge process is affected by several factors like 

temperature, pH, sludge return rates, dissolved oxygen levels, food to microorganism ratio, 

aeration rates and wastewater toxicity. This is why there are many different configurations of 

the activated sludge system which are classified according to the nature of these 

factors(Grady et al., 1999). Major process modifications of activated sludge processes 



 

9 
 

systeminclude taperedaeration, contact stabilization, and high-purity 

oxygensystem,conventional system, step aeration, high-rate aeration and extended aeration 

type system (Al-Malack, 2006). 

In a typical activated sludge process, the biomass is recycledinto the aeration basin and mixed 

into the influent wastewater stream. Themixed liquor is kept well aerated and dissolved 

oxygen levels are usually maintained at a minimum of 2mg/L to limit filamentous bulking 

sludge characteristic. The aerobic bacteria metabolizes the organic matter , which is then 

removed by  gravity settling in secondary sedimentation chambers to produce effluent that is 

low in suspended solids. This settled material is removed and a portion is returned to the 

beginning of the aeration basin to maintain a viable biomass concentration. This fraction is 

referred to as return activated sludge (RAS). The remaining fraction is disposed of and called 

waste activated sludge (WAS) (Grady et al., 1999). 

 

The average amount of time the biomass dwells within the system is referred toas the solids 

retention time (SRT). SRT is critical in the design of activated sludge process because of its 

impact on process performance, reactor sizing, oxygenrequirements and bacterial growth rate 

(Metcalf & Eddy, 2003). A short SRT of around 3to 5 days is required for the removal of 

most organic matter. Longer SRTs can allow fornitrification which may or may not be 

desirable depending on operational requirements. In thecase where a wastewater treatment 

plant is required to remove nitrogen as part of their permit requirements abiological nutrient 

removal (BNR) process may be employed which makes use of a long SRT (Brennan, 2012). 

2.3 Sequencing Batch Reactor (SBR) 

Sequencing batch reactor is a variation of the widely used activated sludge process. As shown 

in Figure 2.1, the operation of an SBR is based on a fill-and-draw principle, which consists of 

five phases - fill, react, settle, decant, and idle. These steps can be altered for 

differentoperational applications(Al- Rekabi, 2007). 



 

10 
 

 

Figure 2.1: SBR Operating Phases  

Fill Phase 

During the fill phase, the basin receives influent wastewater. The influent brings food tothe 

microbes in the activated sludge, creating an environment for biochemical reactions totake 

place. Mixing and aeration can be varied during the fill phase to create the followingthree 

different scenarios: 

a)Static Fill– Under a static-fill scenario, there is no mixing or aeration while theinfluent 

wastewater is entering the tank. Static fill is used during the initial start-upphase of a facility, 

at plants that do not need to nitrify or denitrify, and during lowflowperiods to save power. 

Because the mixers and aerators remain off, this scenariohas an energy-savings component. 

b)Mixed Fill– Under a mixed-fill scenario, mechanical mixers are active, but theaerators 

remain off. The mixing action produces a uniform blend of influentwastewater and biomass. 

Because there is no aeration, an anoxic condition ispresent, which promotes denitrification. 

Anaerobic conditions can also be achievedduring the mixed-fill phase. Under anaerobic 

conditions the biomass undergoes arelease of phosphorous. This release is reabsorbed by the 

biomass once aerobicconditions are re-established. This phosphorous release will not happen 

with anoxicconditions. 

c)Aerated Fill– Under an aerated-fill scenario, both the aerators and the 

mechanicalmixingunit are activated. The contents of the basin are aerated to convert the 

anoxicor anaerobic zone over to an aerobic zone. No adjustments to the aerated-fill cycle are 

needed to reduce organics and achieve nitrification. 

 



 

11 
 

 

React Phase 

This phase allows for further reduction or "polishing" of wastewater parameters. Duringthis 

phase, no wastewater enters the basin and the mechanical mixing and aeration unitsare on. 

Because there are no additional volume and organic loadings, the rate of organicremoval 

increases dramatically.Most of the carbonaceous BOD removal occurs in the react phase.  

Settle Phase 

During this phase, activated sludge is allowed to settle under quiescent conditions—noflow 

enters the basin and no aeration and mixing takes place. The activated sludge tendsto settle as 

a flocculent mass, forming a distinctive interface with the clear supernatant.The sludge mass 

is called the sludge blanket. This phase is a critical part of the cycle,because if the solids do 

not settle rapidly, some sludge can be drawn off during thesubsequent decant phase and 

thereby degrade effluent quality. 

Decant Phase 

During this phase, a decanter is used to remove the clear supernatant effluent. Once thesettle 

phase is complete, a signal is sent to the decanter to initiate the opening of aneffluent-

discharge valve. It isoptimal that the decanted volume is the same as the volume that enters 

the basin duringthe fill phase. 

Idle Phase 

This step occurs between thedecant and the fill phases. During this phase, a small amount 

ofactivated sludge at the bottom of the SBR basin is pumped out—a process called wasting. 